I

- Tubos de Acero de México, S.A.

qm=m q—m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 tel

(52) 229 989 1120 fax
05007106 1/3
Date/Dia:  27/03/2005

Customer / Ciente: PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
073682/03
JManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
—;Hmr\bpom\bmw +1-JUL-00/99/99B B PSL1 BISELADO NORMAL
[Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 119 Pcs/pz Nominal Weight / Peso Nominal
219.10 X 7.73 MM 4.50 / 6.50 MTS 40.24 RG/M
8 5/8 X 0.304 INCH 14.80 / 21.30 FT 27.04 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test Y.S. UuTs. Y.S8. o
Condicién de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / . Elongation
HeatN° | Sample N°} Ls TT | Type Size Area Temp. |KG/MM2 KG/MM2 urTs Alargamiento
Colada N° | Muestra N° Tipo | Ori Tamaiio Seccion de EBul 0.5%
mm mm2 ensayo Required/Requerido Required / Requerido Required % in 2 inches
TMin: TMin: Min % = APl
[TMax: [TMax:
LMin: 24.60 LMin: 42.20 Max Obt.
°C LMax: L Max: %
21525 19667 |C/B| ST [Rec| L [ 37.70 x 7.90 [299.44 TA 33.54 49.49 0.68 42
21525 ]19668 ]Jc/B| ST |Rec| L | 37.70 x 8.30 §314.60 TA 33.16 48.99 0.68 43
i6n de Ia C/B: Body  Cuerpo RAU: Upset/ Recalque TT: Heat T T T
b v | Probeta tratada en laboratorio NR: N and Tempered / N lizado y R idk TR: Q hed and Tempered / T4 y R d
A: Annealed / Recocido SR: Stress Rellef / Relevado de Esfuerzo ~ ST: As Rolled / Sin Tratamiento
Cil: Round bar specimen / Cllindrica Oxi: Orientation / Orlentacion L: Longitudinal / L i d
TA: Room Temp 1 Temp Amb EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Obt: Obtained / Ottenido Y.5.: Yield strength / Fluencia LMin: Logitudinal Mi 1 Minimo Longitud
Maximum / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Mixdimo Transversal Min: Minimum / Minimo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
FeatN' I Sample N° Flatiering Test
L.Colada N° §_Muestra N° | Ensayo de Aplastamiento | ,
21525 |19667 GOOD/BUENO *
21525 ]19668 GOOD/BUENO

This is to certify that the products described here in were menufaciured, sampiled, testad, andfor i P in with the 4 fi and meets the rog in afi respects. This certificate is issued by @ computerized system and it is velid with slectronic signature. On the original certificate the trade-mark gresn coloured
‘Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity to the otiginal one, taking upon himselft the responsability for any unlawfut or not allowed use. Any ion and/or ification wit! be subj d to the law.
This certificate is not a declaration of origin nor may it be used as & declaration of origin.

Este documento oestifica que los aqul fueron b yio i ionados de acuerdo con la Hficacion de refe iay ios i imi . Este

se emite i un sistema i y es valido con firma electrénica. En el certificado original sl logotipo
Tenaris (verde) est4 impreso en la hoja. En caso de que ef poseedor del cartificado entregue una fotocopia del mismo, debera garantizar la conformidad con el original, y se haoe responsable por cualquier uso ilegal o indebido. Cualquier alteracién ylo falsificacién seré sujeta a la ley.

Este certificado no a8, ni puede ser usado, como uns dedlamcién de origen. _ DICA 777 04 0
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Date/Dia:  27/03/2005
Customer / Cliente: PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer’s Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
073682/03
IManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
APISL/A106/A53 ,1-JUL-00/99/99B

Steel Grade / Grado de acero.
B PSL1

Ends / Exremos. NORMAL BEVEL
BISELADO NORMAI

Dimensions / Dimensiones.
219.10 X 7.73 MM
8 5/8 X 0.304 INCH

Length / Longitud.
4.50 / 6.50 MTS
14.80 / 21.30 FT

Quantity / Cantidad. 119 Pcs/pz

Nominal Weight / Peso Nominal
40.24 RG/M
27.04 LB/FT

CHEMICAL COMPOSITION

/__COMPOSICION QUIMICA.

Steel making process / Fabricacién de acero. Electrjic Arc Furnace-Ladle Furnace-Continuous Casting Machine.
Eléctrico-Horno de Afinacién-Miquina de Colada Continua. Acero calmado con aluminio.

Composition, % / Com iclon %
C | M| si |co|[Mo] s| P mNM] V]{ice | a]sn]as|fww]| B | N
X 100 X 1000 X 10000
JIm& H Max
Colada Min
Sample N° P Max] 27 | 106 40 | 15 J 30 | 30 | 400] 80 | 400
Muestra N° _<==_ 29 | 10
21525
19667 P 18] 72 | 26 6 | 6.8)6.5] & 50 o 106 | 20 8 4 [ 0 22 0 63
19668 P 19 | 71 | 26 6 16.8J6.4}1 8 50 0 | 105 | 19 8 4 0 [ 22 0 63
— H: Heat/ Colada P: Product / Producto 1_
- HYDROSTATIC TEST / PRUEBA HIDRAULICA ]
Pressure / Presion 451 jﬁo Results / Resuitado ~
Unit/ Unidad. Value/ Valor Sacond/ Segundos
PSI 1480 5 Satisfactory / Satisfactorio
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ2
Manufactured by / Fabricado por. TAMSA

Fully Killed Steel / Hormo de Arco

This is to certify that the products described here in were manufactured, sampled, tested, andior din with the ion referenced and meets the requirements in all respecte. This isissued by a

"Tenaris' is stamped. In case the owner of the originel certificate would release a copy of it, he must attest its carformity to the original one, iaking upon himselft the responaatility for any unlawful or not allowed use. Any

ized systewm and it is valid with electronic signature. On the original certificate the trade-mark green coloured

i and/or
This certificate is not a declaration of origin nor may it be used as a daclarstion of origin.

Este documento certifica que los

aqui fueron b yio i de acuerdo con la i de refe ia y satisface los

ion wifl be subjected to the law.

Este se emite
Tenaris (verde) esta impreso en la hoja. En caso de que el del b

Este cartificado no e, i puede ser usado, como una declaracitn de ofigen.

una f

pia del mismo, deberd garantizar fa conformidad con el original, y s hace responsable por cuaiquier uso ilegal o indebido. Cualquier alteracién yio falsificacion seré sujeta a is ley.

un sistema comp y es vélido con firma electrénica. En el certificado original el logotipo

— DICA 777 04 0}
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Date/Dia:  27/03/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS., S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
073682/03

Manufacture Process/ Proceso de fabicacién. Product Type / Tipo de producto. Surface / Superficie.

SEAMLLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Jstandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extemos. NORMAL BEVEL

APISL/A106/A53 ,1-JUL-00/99/99B B PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 119 Pcs/pz Nominal Weight / Peso Nominat

219.10 X 7.73 MM 4.50 / 6.50 MTS 40.24 RKG/M

8 5/8 X 0.304 INCH 14.80 / 21.30 FT 27.04 LB/FT

SUPPLEMENTARY INFORMATION / HZMOEOHOZ SUPLEMENTARTA2

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Comtrol no destructivo. Satisfactory / Satisfactorio

Inspection method / Método de inspecciém * -~ EMI - FLVI - MPI -
TAMSA REF: 519648

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTIFICATRON DEPT

\} DTO. CERTIFICACION

Iz & 3
iﬂ‘

AL

2]

Quality System Certified
N°® 110950

This is to certify thet the products described here in were manufactured, sampled, tested, and/or i o in with the specificati f and meets the requirements in alf aspects. This cerlificate is issued by a computerized system and i is valid with electronic signature. ©On the originel certificate the trade-mark green coloured
"Tenaris’ is stamped. In case the owner of the original certificate would nelssss & copy of it, he must attest its conformity to the originai one, taking upon himselft the gétu:«.::{iol—ﬁ.sotoaﬁm Any ion and/or falsificstion will be subjected to the law.

This certificate is not a declaration of origin nor may it be used as a dectaration of origin.

Este documento certifica que jos itos aquf fueron ylo i z de acuerdo con la ficacion de refe ia y sati jos requerimi Este certifi se emite i un sistema i y es vélido con firma elecirénica. En ei cartificado original el logotipo

Tenaris (verde) asth impreso en la hoja. En caso de que el dei certifi una f P ao_ mismo, deberh garantizar la conformidad con el original, y 86 hace responsable por cualquier uso ilegal o indebido. Cualquier alteracion Yo falsificacién serd sujeta a la loy.

Este certificado no es, ni puede ser usado, como una declaracién de origen. _ 90)32&




